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Ward I.V. Preparation Sheet for Tocilizumab
 for patients admitted to Farley RCU with COVID 19 pneumonia
 Dose:
            Tocilizumab should be administered as an intravenous infusion at a dose of 8mg/kg up to a maximum dose of 800mg.  The following dose bandings are suggested:
	Actual Body Weight
	Dose
	Tocilizumab Volume 20mg/ml

	<41kg 
	8mg/kg  

round to  nearest 20mg 
	

	≥ 41kg and ≤ 45kg 
	360mg
	18ml

	≥ 46kg and ≤ 55kg 
	400mg
	20ml

	≥ 56kg and ≤ 65kg 
	480mg
	24ml

	≥ 66kg and ≤ 80kg
	600mg
	30ml

	≥ 81kg and ≤ 90kg
	680mg
	34ml

	≥91kg
	800mg
	40ml


Starting components

	Tocilizumab vials
20mg/ml
Store in a fridge
	  80mg /  4ml

	
	200mg / 10ml

	
	400mg / 20ml

	Sodium Chloride 0.9%
Infusion bag
	100ml


Equipment used

	Clinell  wipes                      

Syringe of appropriate size for volume required 

Needles 
Infusion set


Method of Preparation

	1. Check dose on prescription & calculate volume to measure from table above
2. Swab bungs on vials & bag with Clinell  wipe & allow to dry

3. Draw out of 100ml  bag the volume equivalent to Tocilizumab volume required & discard

4. Take new syringe & needle, then draw up volume required of Tocilizumab from vials.

5. Add to 100ml bag

6. Invert gently to mix, do not shake.

7. Label infusion and record batch number of product given on drug chart
8. Attach standard infusion set 


	Notes: 

Only use solutions that are clear, colourless to pale yellow and particle free. Dispose of any waste in a standard sharps bin.


Expiry

	For immediate use


Administration
	Infuse over 1 hour
Monitor for hypersensitivity reactions during infusion and for 1 hour post infusion
Flush line with sodium chloride 0.9%
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Process for prescribing and authorising the supply of Tocilizumab for patients admitted to an ITU setting on Farley RCU with COVID 19 pneumonia 

Prescribing consultant considers the inclusion and exclusion criteria as per the interim position statement: Interleukin-6 inhibitors for patients admitted to ICU with COVID-19 pneumonia (adults)  https://www.england.nhs.uk/coronavirus/wp-content/uploads/sites/52/2020/11/IL6_Inhibitors_Position_Statement-1.pdf 
Prescribing consultant to discuss with patient the off-label nature of using Tocilizumab to treat COVID 19 pneumonia and obtain patient ‘s verbal consent when possible. 

Prescribing consultant completes a Blueteq form (Microguide) and  forwards to pharmacy using the e-mail address : -  shc-tr.SFTPharmacyHomecare@nhs.net 
Prescribing consultant prescribes the Tocilizumab on the once only medicines section of the drug chart. Dose to be given in 100ml of sodium chloride 0.9% over 1 hour. 

Prescribing consultant requests supply of Tocilizumab from pharmacy within 24 hours of patient’s admission to Farley RCU. 
At weekends, patients requiring treatment should be identified to Pharmacy by 1pm so no need to involve the on call Pharmacist out of hours.
Tocilizumab doses will be made up on Farley RCU. 

The batch numbers of the tocilizumab vials will be recorded by Pharmacy when dispensed and by the ward staff on the drug chart when administered. 

Consultant to consider the need for a second dose after 12 to 24 hours as per the interim position statement. 

Notes :-

· The ‘prescribing  consultant ‘ on RCU in working hours will usually be a Respiratory Consultant

· Eligible patients (as per the position statement)  will be within 24 hours of commencing       non- invasive respiratory support on RCU , these patients will be for full escalation to ICU
· Eligible patients will be discussed with the ICU consultant as usual regarding their clinical status & have a clinical review by ICU as required regarding potential transfer to ICU for further ventilatory support. The appropriateness of tocilizumab to be given on the RCU prior to transfer will also be discussed in this conversation.
· Tocilizumab administration does not need  to be delayed until after clinical ICU review
· The patients transfer to ICU should not be delayed  until after administration of tocilizumab
· Patients where there is ambiguity as to whether Tocilizumab should be prescribed or not there will be further discussion with a second Respiratory/ICU  consultant .
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